
.-

TijIS PROCESS REQUIRES THAT
/TljE UNfT  BE i.NVERTED  TO PROPERLY

ATACH HARDWARE 8 COMPONENTS.
d

’



!; MODEL 22656x50A

‘, b KiiY
i .

NO.
.;; 4 8

54
56

. * 5 7

0” ,

i :

i, >.

92

99:
100
102
104
106

t 108
172
174
176
198
199
204
206
208

‘- 270
272
2 7 6
278

.300
302’
304
308
310
3 1 2
313
316
318
340
342
344 ’
348

___.-- :----

‘PAFiT  NO.
2125
671470
6 7 1 8 4 9
710210
710207
7 1 0 2 0 1
671317-806
710184
710258
710140 ’ ‘-I
671318-906
710291
710184 e
710258 ’
710140
710184
45171 .
710268
710328
335694.
671288 ,
335696
643629 _-
671325-860
671292
67129,i  a
710274
671134 -
710258 a ,\’
710140
672123
710254
671286
671287
643616
710264
671133
710252
770140 .
672122

. 1 ’

i.

711004

,-
D@XRlPTlON

Woodruff Key
..

.Spacer, Blade Adapter
Blade, Mulching 22’ *.
Washer; Belltille
Flatwasher  .406x.812~_06
Screw, 3/9-24x2.00 .
Bracket, Assy Handle x
Bolt;- .3/8-l  6 497X.21 5
Spring Washer‘.5Oxl.Ox.O21
Nut 3/8-16  Mack . .
Strap, HandlBAdjuster
Hair Pin
Shoulder Bolt 3/8-l  6
Spring Washer .50x1.0x.021
Nut, 3/8-16  Mack
Shoulder Bolt 3/8-l  6
Nut, 3/8-l  6 Whiz-lock
Screw 5/16-l 8x.75 WAHHTAP
Tension Spring .81x2.68
Belt, V3L 35.73 Lg.
Engine Pulley V3L
Nut, MlOxl.5 Hxnyl / x
Pin, Drive ,
Crossbar, Assy. Front
Clip, Front Axle
Bushing, Front Housing
Screw, 1/4-20x.63  Tap.
Tire and Rim
Spring Washer .50x1.0x.021
Nut, 318-l 6 Mack

*

Hubcap, 8” w/Ball Bearing
Flatiashe? .502x.99x.031
Gear, Pinion RH
Gear, Pinion LH
D u s t  C o v e r
Screw, 1/4-20x.50  W~AHHTAP
Wheel, Orivg
Flatwasher .382x1.0x.03
Nut, 318-16 MaFk
Hubcap, 8” Wheel



c
-T-

s
I .c

1 P

hi&DEL 22856X5OA  ~
* !.“_

-
c* * . . ~ \. 1

1
.
*.

-RiPAIR PARTS.

.
* _

0

?,.

1

I

KEY
NO.

102
252
254
256,
258
280
262 ’
284
286
288
489

P 590
591
592
595 *
596
598

6 1 6 -

. .
,.

2 5 4

e-288 I II

- (UNAS~+LEO) .

,
-,

PART$ .d kEY
DESCRIPTION NO.

710291
671293
671297
710274
710?37
671328-860

710292
. 671836
710180
710269 I
57444
671837
672230
710260
710142
710205
71906

Hair Fin 599
Spring, lever Hgt/edj 1. ,. 600
Knob, HgVAdj 601,’
Screw 1/4-20x.63 a 60+
Spring Tension 604
Lifter, Assy Link . 605
Hair Pin 607
Rear, C o w 609
Screw,  I/$-20x.63 610
Scriw,  10-16x.75 Tap 612
,Cable  T/d  . 613
Chute RR Discharge . 614
Chute, Floor Rear 616
Rivet, Pop 630
Flatwasher  .406x.81 xl 6 631’ ’
Nut 5/l 6-l 8 WDFLLK 632
Gagket.  Compression: 830

PART NO.
671373
671296-806
7,10276
671443
710259
671289
651319
710285  _
671299-806
6713.00
7 1 0 2 6 7
335572
671306
53446
120393 f
120376
402701
671639

336161 D

DESCRlPTlDN

Plug, Mulcher  22”
Plate, Bag 21’
Screi, 5/l 6-18x.62 Tap
R’c$& Gujde  1 ,
Rivet, P&p
dugd kear_T,oe  1
Rod,@& Guard * ’
Cap, &sh On + . ,
Daor, Re.ak  21”
Pin, Hinge Door
Screw, #8-32x.38  Tap.
Spring, Torsioq
Griq, Dooi,  I/
Pin; 5/l 6-1 El
Washer, Flat .344x.69x.065

,+I&,  5/i fi- 18
Bed, Caution Cut Hand
Sidp Discharge (pot shown)

I



-.
-- . . .

;* \.
‘\ ‘REPAIR PARTS4

r

KEY
NO. PART NO.
10 W#Ba?-~l9-E&

14 47792 -z .

DESCRIPTION ’ 6
See Engine Mahual(lB@j  ’

I Screw,,3/8-16x1  .OO ‘a
5 0 671265 ‘Adapter,  Blade  P u l l e y +

’
80 a fj71377-860 Frame As’sembly

.

262, 710277 Screw, 5/1.6-18x.63 ” j .
593 57072 carriage Bolt 5/i 6-18x.63
594 710288 Nut, Retainer 5/16-l  8x.62
597 2966 * Washer, flat.504x.75x.Q59 r

711804 Owner’s Manulal  (English)- ”

h

u-7
I.

711947 O w n e r ‘ s  Manuak/Fr/Ger)  _ 3364828 :
;. .

19 .a
3 1

711804 ”



.

: *.-

MODEL 22856x506 -,
D  ”

* REPAIR PARTS

511 -@-’

K E Y
NO. PART NO.

460 671594
481 7101’66
482 120385
483 710203
494 12425
495 710?75
499 57444
500 6671563
501 710272
505 710273
510 671595
511 710165
512 671635
513 129385

\
.

PESCRIPTMN  * ’ ’ ’

Cable, Restart . ;
S c r e w  lW-20x2.50  2 s

Flatwasher’.250~.56~.04~
Nut, l/4-20 Hexnyl
Throttle Clamp
Screw 10-32x.62 ’
Cable Tie
Cable, Drive Aesy
Screw, #I 0x1.25  Tap
Screw 10-16x.50
Cable, Shifter Sd .@ntrol.
Screw, l/4-20%3.00
Spacer,  T-Cpntrol  ’

Natwasher  .250x.56x.049

KEY
NO. PAFiT NO.

514 7 10203
516 fi 0275
519 712267
730 671713606
732 910176’

,737 671495
740 671567

,741 : $71566
742 339065
-743 710289
744 710285
745 643956
746 710203

* 335915D

DESCRlPTldN
.: ‘G;

Nut:-l/4-20  Hexnyl
Screw 1 O-32x.62
Cable Tie

P-

Handle
Can. Bolt 5/i6-18xi.54i,
Knob, Wing w/nut
Bail, Engine Control I
Lever, Drive Control
Washer, Nylon
Clevis Pin
Cap, Push On

.Rope Guide 1/4;20
Nut, i/4-20  Hexnyl

J



P - fl+ -
- y,.’

MOgiEL  22856x504 _. REPAlR_PARTS  .  -
_1

,

. KEY
l - J - - - _ NO. PART NO. DESCRfPTfON  .. &

506 671593 Cable, Dri\;e  Assy
710273

.\’ --.
S c r e w  1okix~o  I

510 .671595
_ 516’ 710275

Cable, k%Zter  Speed Control
Screw, 1 O-32x.62 SLWAHTAP

‘1

P

. . .I

.

. .

336486A

K E Y
NO. PART NO.

9 3 1  673303
933 671307
9 3 4  ii72053 ’

.

DESCRIPTfOti

Frame
Tube, Gra@ Bag
Catcher Bag wa

3261658



‘REPAIR PARTS

.
/-.

KEY
NO.

1iO
180
182
184
190~*

.! r-1 92
’194

L

PARi  Nii

338Ql2
336480
710200  ‘1
710140
671054
180080
710205

DESCRIPTION , -

Tran&issiori’  Br&ket :
Idler’Arm-.
Should& Bolt 3/8-i 6
N& 3/8-E Mack
IdleP&Jlley  _
ScreW, 5/l 6-18x1.13
Nut, 50 6-18 WOFLLK ’

.
.s .

200

* d
:

DESCiWTION  .
.

Transmissioq  3Sbeed  ‘, ? ,
Axle Shield ._ I
Crossbar, Assy Rear.
Support, Axle w@earinb_  ’ ’ n
Bearing, Liftei . _

.

. . ~ NO. PARTkO.

200 671374 .
202 643649

’ 250 671315-860
260 671411 @

i 336481C
266 643788

,
L

.
*

. . s
t ,

‘. 1



MOD& 22856~5iOA 4t

836

=_ >

. . .

REPAIR PARTS : _ _ _ --’

K E Y
NO. PART NO.

821’ 318OiO
822 - 335633,
824 710579
825 710356
828 710355
830 402701
832 * 710764
834 339152
836 336279
837  339481 DecalI stop Lever”CE’

DESCRIPTION
.*4

i
Decal, TUV GS .*
Decal,. Deck Lift indicator 1-7
Decal-‘Se,htinel”

.,a

De&f,  “Power-PrapQil@d’  . .

Decal,-‘3N1-55 Mulch/EIag/Mbw’ . -1

Decal, Caution Deck RH Cut Hand I ,:\ -

Decal, Caution Export
.

Decal, Warning Mh Exp. Plug . . ’ . ’_
Decal. Drive.Lever a*

.
ULU

)’

,E)ETAIL  ‘A’ jc

__

*

,

*

‘I-
.

,
r

3362250 ’


